



Pos	Part Number	Description	Additional Text	Quantity
1	9623000004424		engine case TBD	1.00
2	J625062122	BALL BEARING 15X35X11-C3-1		2.00
3	J410002001400	bearing ball-id 20xod 47xthk 1		1.00
4	90230079000	STOPPER BALANCER SHAFT BEARING		2.00
5	J01665060123S	Hex collar screw, M6x12		2.00
6	90130004004	Bearing ball		1.00
7	J440002201300	bush bimetallic		2.00
8	J618131912	NEEDLE ROLLER BEARING HK1312		2.00
9	90234030000	BUSH SHIFT RAIL		2.00
10	J760122455	SHAFT SEALING RING 12X24X5,5		1.00
11	0760122406	Shaft seal ring 12x24x6		1.00
12	J625062041	BALL BEARING 6204-Z/HN3		1.00
13	J710003012000	Lock ring for hubs		1.00

14	J025060104	Hex collar screw M6X10		1.00
15	90230084000	HAUPTLAGER		2.00
16	90140020002	BRACKET F. FREE WHEEL GEAR		1.00
17	J025060141	Hex collar screw M6X14		1.00
18	90230022000	Pipe breather		1.00
19	J011050133	HH COLLAR SCREW M5X13 SW8		2.00
20	90238029003	OIL NOZZLE		1.00
21	90130003004	Seal - oil		1.00
22	J790001903000	Seal Oil		1.00
23	90230066300	OIL NOZZLE		1.00
27	96211023100	sensor indicator gear		1.00
28	J770002024000	O RING		1.00
29	J025050163S	FLANGED BOLT M5X16		2.00
30	96239034000	Crankshaft position sensor		1.00
31	J900000607001	bolt flanged M6x1		9.00
32	J025060350	FLANGED BOLT M6X35 WS8		5.00
33	96204060000	GUARD CHAIN		1.00
34	J005060123S	SCREW PAN CROSS M6X12 PH SS		3.00
35	96203096000	COVER REAR LH		1.00
36	J900000601607	SCREW SOCKET M6X1		3.00
39	90130164000	OIL NOZZLE		2.00
42	90130003007	DOWEL D14		4.00
43	90130024000	PIN DOWEL 8X6,4X14MM		1.00
44	J011080203S	FLANGED BOLT M8X20		1.00
45	J603061001	COPPER GASKET		1.00
47	J900000608500	bolt flanged M6x1		2.00